Universal Labeler Parts P-R

Parts for all Universal Labeling Systems Equipment
Click on the number or letter below for parts beginning with that number or letter:
[ 0 | 1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | A-C | D-F | G-I | J-L | M-O | P-R | S | T-V | W-Z ]

Part Number Description Price
PBO-004-08.75 SHAFT, 1 ACC. X 08.750 W/ 0.875 KNURL ONE END $Call
PBO-004-W SHAFT, 1 ACC. X 08.000 W/ 0.875 KNURL ONE END $Call
PBO-017 COLLAR, 1.500 OD X 0.625 ID X 0.375, SET $Call
PBO-033 BAR, SLIDE ADJUSTING $Call
PBO-037L NUT, ACME 3/8-12 LH $Call
PBO-037R NUT, ACME 3/8-12 RH $Call
PBO-040L-10.25 ALLTHD, 3/8-12 ACME, 10.250, LH STAINLESS, LINEAR ADJUST $Call
PBO-040R ROD THREADED 3/8-12 R H FOR PB2 CLOCKWISE THRD $Call
PBO-045A ASSY DRIVE PULLEY FOR PRODUCT BEL ORIENTATOR $Call
PBO300-001A PLATE, PBO-300 BASE $Call
PBO300-002 BLOCK, FOR BEARING P/N 400065 $Call
PBO300-003 SPACER, UPPER BEARING BLOCK PBO-300 $Call
PBO300-004A BLOCK, PBO-300 UPPER BEARING $Call
PBO300-004AL BLOCK, PBO-300 LH UPPER BEARING $Call
PBO300-004AR BLOCK, PBO-300 RH UPPER BEARING $Call
PBO300-005 BLOCK, PBO-300 BELT ADJUST $Call
PBO300-006 PLATE, 0.250 X 0.750 X 2.250 X 1/4-20, STAINLESS, NUT $Call
PBO300-007A BAR, PULLEY SLIDE (REPLACED PBO300-007 SEE NOTE) $Call
PBO300-008A BLOCK, PIVOT $Call
PBO300-009 STUD, 1/2 ACC. X 01.750, 1/4-20 $Call
PBO300-010 SHAFT, 1/2 ACC. X 01.750 $Call
PBO300-011 SHAFT, 1/2 ACC. X 02.375 W/ SNAP RING GROOVE ONE END $Call
PBO300-012 STUD, 1/2 ACC. X 01.272, 1/4-20 W/ SNAP RING GROOVE ONE END $Call
PBO300-013 MOUNT, HEIGHT ADJUST BAR $Call
PBO300-014 BAR, HEIGHT ADJUSTER $Call
PBO300-015 MOUNT, PBO-300 BASE $Call
PBO300-015A MOUNT, PBO-300 BASE $Call
PBO300-022 BLOCK, SLIDE $Call
PBO300-025 BAR, 08.50 CRANK SUPPORT $Call
PBO300-025-09.25 BAR, 09.25 CRANK SUPPORT $Call
PBO300-026 BLOCK, SUPPORT PBO-300 $Call
PBO300-027 SHAFT, CONNECTING, 6.000 CAC $Call
PBO300-027A SHAFT, CONNECTING, 7.500 CAC $Call
PBO300-028 ROD, THREADED 3/8-12 ACME RH $Call
PBO300-028-10.50 ALLTHD, 3/8-12 ACME, 10.500, RH STAINLESS, LINEAR ADJUST $Call
PBO300-029A BAR, MOUNT $Call
PBO300-032 SPACER, 1.000 OD X 0.751 ID X 0.340, ALUMINUM $Call
PBO300-033 SPACER, 1.000 OD X 0.751 ID X 0.218, ALUMINUM $Call
PBO300-033A SPACER, 1.000 OD X 0.751 ID X 0.589, ALUMINUM $Call
PBO300-035 SHAFT, 1/2 ACC. X 02.000 $Call
PBO300-036-1 COVER, PBO DRIVE REV. C (SET OF 2) $Call
PBO300-037 BAR COVER MOUNT PBO-300 $Call
PBO300-037A SPACER, COVER MOUNT (PBO-3000) $Call
PBO300-038A COVER, BELT (RIGHT & LEFT HAND SET) $Call
PBO300-040 KEY, STEEL, 3/16 X 3/16 X 10-57/64 $Call
PBO300-040-11.39 KEY, STAINLESS, 3/16 X 3/16 X 11.390 $Call
PBO300-041 COLLAR, 1.500 OD X 0.751 ID X 0.500, SET W/ 3/16 KEY $Call
PBO300-042 SHAFT, PBO-300 DRIVE $Call
PBO300-043A PLATE, PBO-300 SERVO DRIVE MOTOR MOUNT $Call
PBO300-044 PLATE, PBO-300 SERVO DRIVE MOTOR STAND-OFF $Call
PBO300-045 COVER, PBO-300 COUPLING $Call
PBO300-045A COVER, PBO-300 COUPLING $Call
PBO300-047 STANDOFF, 0.750 X 00.750, 10-32 X 10-32, ALUMINUM $Call
PHD20-2245-01 PRINTHEAD, INTELLISEAQ 203 DPI 6″ A-CLASS MARK II/H-CLASS DM $Call
PS-3001 PLATE MOTOR MOUNT $Call
PS-3002 BLOCK, MOTOR PLATE ADJUSTING $Call
PS-3003 BLOCK, 3/4 IN. SPACER $Call
PS-3004 BAR, 09.00 IN. VERTICAL ADJUSTING $Call
PS-3007 COVER, PRODUCT SPACER $Call
PS-3018 PIN, 1/4 X 5/8 DOWEL, STEEL $Call
PS-3019 PIN, 1/4 X 1-1/4 DOWEL, STEEL $Call
PS-3021 WHEEL, 04.75 DIA. 1/2″ ID PRODUCT SPACER (40A DUROMETER) $Call
PS-3022 SHAFT, MOTOR ADAPTER $Call
PS-3029 BELT, 0.250 OD X 017.500, ORANGE $Call
PS-3029A BELT, 0.250 OD X 013.250, ORANGE $Call
PS-3030 HUB, 0.50″ DRIVE SHAFT, WHEEL MOUNTING DAYTON MOTOR 300030 $Call
PS-3031 WHEEL, 06.00 DIA. PRODUCT SPACER $Call
PS-3031A WHEEL, 04.75 DIA. PRODUCT SPACER $Call
PS-3034 POST, MOUNT PS-3000 $Call
PS-3035 BAR, MAIN SLIDE $Call
PS-3036A PLATE, PRODUCT SPACER BASE $Call
PS-3037 HUB, 0.313 DRIVE SHAFT, WHEEL MOUNTING MOTOR 300138 $Call
PS-3037A HUB, 0.500 DRIVE, 11″ WHEEL MOUNTING BALDOR MOTOR $Call
PS-3038 WHEEL, PRODUCT SPACER, 11 DIA. X 1/2 $Call
PS-3038A WHEEL, PRODUCT SPACER, 11 DIA. X 1-1/2 $Call
PS-3039A BELT, PRODUCT SPACER 1-1/8″ TALL TWIN-A SECTION $Call
PS-3039B BELT, 1/2 IN W/ BLUE SUPER-GRIP, 11″W PRODUCT SPACER WHEEL $Call
PS-3040 GUIDE, SLIDE $Call
PU-200-009 ROLLER, 3.000 OD X 0.750 ID X 04.188, DRIVE (SHORE A 55-60) $Call
PU-200-009-4.00 ROLLER, 3.000 OD X 0.750 ID X 04.000, DRIVE $Call
PU-200-009-8.00 ROLLER, 3.000 OD X 0.750 ID X 08.000, DRIVE $Call
R310-1303D-I-41 ASM, R-310, STARWHEEL REV. “E” OR NEWER $Call
R310-1303D-I-41-1 ASM, R-310, STARWHEEL PIVOT ARM $Call
R310-1303-E-KIT ASM, R-310, WIRING HARNESS $Call
R310-1303-I-10 ASM, R-310, AIR CYLINDER MOUNTING, STANDARD $Call
R310-1303-I-20 ASM, R-310, FRONT PANEL W/ TIME DELAY $Call
R310-1303-I-30 ASM, R-310, AIR REGULATOR, STANDARD $Call
R310-1303-I-50 ASM, R-310, UPPER IDLER ROLL $Call
R310-1303-I-63 ASM, R-310, CARRIAGE, STANDARD $Call
R-310FB-001 PLATE, FRONT BASE $Call
R-310FB-002 PLATE, BEARING MOUNTING $Call
R-310FB-003 PLATE, APPLICATOR BASE $Call
R-310FB-004 PANEL, PNEUMATIC $Call
R-310FB-004A PANEL, PNEUMATIC $Call
R-310FB-005 BAR, LOWER TIE $Call
R-310FB-006 STANDOFF, 1.000 X 05.000, 10-32 X 1/4-20, ALUMINUM $Call
R-310FB-007 COVER, REAR $Call
R-310FB-007C COVER, REAR $Call
R-310FB-008 COVER, FRONT $Call
R-310FB-008B COVER, FRONT $Call
R-310FB-009A COVER, TOP CENTER $Call
R-310FB-010 BLOCK, CARRIAGE BEARING $Call
R-310FB-011 COVER, TOP REAR $Call
R-310FB-012 SHAFT, 3/8 ACC. X 12.625 $Call
R-310FB-013 SHAFT, 3/8 ACC. X 20.000 W/ 0.500 FLATS $Call
R-310FB-014 STANDOFF, 0.375 X 11.875, 10-32 X 10-32, STAINLESS $Call
R-310FB-015 SHAFT, 3/8 ACC. X 11.800 W/ 0.250 FLAT ONE END $Call
R-310FB-016 FRAME, INNER SIDE $Call
R-310FB-017A SHAFT, 5/16 ACC. X 12.500 W/ .250 FLAT ONE END $Call
R-310FB-018 TRANSOM, PINCH ROLLER $Call
R-310FB-019 ARM, OUTER PINCH ROLL PIVOT $Call
R-310FB-020 ARM, CAM $Call
R-310FB-021 PLATE, 05.38L X 11.87W, R-310-FB, PEELER $Call
R-310FB-022 BRACKET, OUTER PEELER PLATE SUPPORT $Call
R-310FB-023 SPOOL, 11 WEB REWIND $Call
R-310FB-024 CLIP, 11.00 REWIND RETENTION $Call
R-310FB-025 BLOCK, BEARING FOR P/N 400066 $Call
R-310FB-026 FRAME, OUTER SIDE $Call
R-310FB-027 BAR, UPPER TIE CODER MOUNTING $Call
R-310FB-028 SHAFT, 3/8 ACC. X 10.250 $Call
R-310FB-029 COVER, TOP FRONT $Call
R-310FB-030 SHAFT, 3/8 ACC. X 13.000 W/ 02.750 FLAT ONE END $Call
R-310FB-031 SHAFT, REWIND $Call
R-310FB-032 CAM, WEB RELEASE $Call
R-310FB-033 SHAFT, 3/8 ACC. X 01.625 W/ 1/8 FULL KEY $Call
R-310FB-034A MOUNT, EXTENDED CAM $Call
R-310FB-035 KEY, STEEL, 1/8 X 1/8 X 0.375 $Call
R-310FB-036 BRACKET, PEELER PLATE MOUNTING $Call
R-310FB-037 PLATE, LABEL BACKING $Call
R-310FB-038 BAR, OPTICAL LABEL SENSOR MOUNTING $Call
R-310FB-039 PLATE, 00.63L X 11.87W, R-310-FB, PEELER $Call
R-310FB-040 SHAFT, 3/8 ACC. X 11.875 $Call
R-310FB-041 BAR, OUTBOARD VERTICAL SUPPORT $Call
R-310FB-042 BAR, OUTBOARD HORIZONTAL SUPPORT $Call
R-310FB-043 BRACKET, MOTOR MOUNT $Call
R-310FB-044 SHAFT, 3/8 ACC. X 08.875 $Call
R-310FB-045 PLATE, R-310FB FIXTURE BASE PLATE $Call
R-310FB-046 PLATE, PNEUMATICS MOUNTING $Call
R-310-SWA ASSY R-310 STARWHEEL OBSOLETE USE 310-I-40 $Call
R-320-002 POST, 1.900 OD X 1.610 ID X 17.000, CONTROL ENCLOSURE $Call
R-320-004-F BAR, 15 INCH BACKING PLATE MOUNTING $Call
R-320-004-F-24 BAR, 24 INCH BACKING PLATE MOUNTING $Call
R-320-005-A RUBBER, 3/8 X 02.00 X 15.00, BLACK FOAM $Call
R-320-005-B RUBBER, 3/8 X 04.00 X 15.00, BLACK FOAM $Call
R-320-005-D RUBBER, 3/8 X 03.00 X 15.00, BLACK FOAM $Call
R-320-005-E RUBBER, 3/8 X 05.00 X 17.00, BLACK FOAM $Call
R-320-008 BAR, VERTICAL GUIDE RAIL EXTENSION $Call
R-320-010 SPACER, 0.500 GUIDE RAIL $Call
R36-001A BAR SUPPORT R-360-G (TAMP) $Call
R36-004 BLOCK AIR ASSIST MOUNTING $Call
R36-008 PLATE EXTENSION $Call
R36-009B PANEL REAR R-360 LABEL APPLICATOR $Call
R36-010 PANEL, FRONT $Call
R36-011 BAR CODER MOUNTING $Call
R36-012B COVER, TOP $Call
R36-013A PLATE PNEUMATIC R-360 $Call
R36-018 PLATE BASE R-360-G $Call
R36-020 LEG, 06.438 STANDOFF $Call
R36-020A STANDOFF, 1.000 X 02.063, 10-32 X 10-32, ALUMINUM $Call
R36-021 BRACKET CYLINDER GUIDE R-360-G $Call
R36-022 BRACE CYLINDER MOUNT R-360-G $Call
R36-023 ADJUST Y R-360-G $Call
R36-024 MOUNT CYLINDER R-360-G $Call
R36-025 BRACKET AIR CYLINDER ADJUST R-360-G $Call
R36-026 GUSSET FIXTURE MOUNTING R-360-G $Call
R36-029 PLATE BRAKE MOUNTING (REPLACES MD-751) $Call
R36-029B BRACKET BRAKE MOUNTING R-360 (FOR NEW MOTOR 300050-2) $Call
R36-029C BRACKET BRAKE MOUNTING R-360 (FOR NEW MOTOR 300051-2) $Call
R36-031 SUPPORT, TOP R-360 $Call
R36-032 SHAFT MOTOR EXTENSION USED ON R-360 $Call
R36-033 BUSHING, 0.188 OD X 0.376 ID X 0.480, DELRIN $Call
R36-034 BRACKET, RELAY $Call
R36-035 SUPPORT, COVER $Call
RF-1.670X375-12.000 ROLLER, 1.670 OD X 0.375 ID X 12.000, RED FOAM, 10 DUROMETER $Call
RR-0.375X0.125X04.500-30D ROLLER, 0.375 OD X 0.125 ID X 04.500, 30D RUBBER $Call
RR-0.500X0.313X04.500-50D ROLLER, 0.500 OD X 0.313 ID X 04.500, 50D URETHANE $Call
RSP-L60-1501-06-24 SPARE PARTS KIT FOR L-60, 06 WEB $Call
RW-001-1 PLATE BASE RW-500 REWINDER $Call
RW-002-1 PLATE VERTICAL RW-500A REWINDER $Call
RW-003-1 SUPPORT OUTER DRIVE SHAFT W/ BEARING # 410020 $Call
RW-004 BLOCK, INNER BEARING P/N 410020, W/ 10-32 TAP $Call
RW-004-1 BLOCK, INNER BEARING P/N 410020, W/ 10 CLR AND C’BORE $Call
RW-004-3 BLOCK, BEARING P/N 400118-1, W/ 10 CLR $Call
RW-005-1 SUPPORT OUTER DANCER SHFT $Call
RW-006-1 BAR SUPPORT TIE $Call
RW-007-3 ARM, DANCER $Call
RW-008 SHAFT, 3/8 ACC. X 06.000 W/ 0.500 KNURL ONE END $Call
RW-021-1 SPACER, 0.500 OD X 0.201 ID X 1.345, ALUMINUM $Call
RW-023-2 PULLEY, 30XL037 X 0.501 BORE, W/ HUB $Call
RW-031 GEAR, 24 DP, 1/4 FACE, 48T, 20.0 DEG, DELRIN, SPUR $Call
RW-032 BEARING, 2.975 OD X 0.875 ID X 0.750, END CAP ROLL $Call
RW-033 SHAFT SPINDLE DRIVE $Call
RW-100-1 COVER RW-500A $Call